

PENETRATION TEST REPORT

Client Name: Neese Ind. Inc.
Client Address : P O Box # 1059
City, State, ZIP Gonzales, LA. 70707
Phone: 225 647 6553 ext 3114
email:JPotter@neeseind.com

Filename: J111T01
Method: ASM F903 Method C
Log # : E2287-03-01
Date:

Material Name: Neese 96, 10 oz. PVC/Polyster Knit
Conditioning: As Supplied
Chemical: In House
Chemical Source: In House

Test Temperature: 22 °C
Test Duration: 1 Hour
Concentration: Sulfuric Acid 98%
CAS Number: 12-34-56

Test Results	Cell 1	Cell 2	Cell 3	Average Thickness
Pass or Fail	Pass	Pass	Pass	
Time of Failure	N/A	N/A	N/A	
Sample Thickness (mil)	17	17	17	17

Exposure Format: Procedure C: 5 min. ambient pressure, 1 min. 2 psig, 54 min. ambient pressure
Modifications: None
Type of Indicator: None Litmus paper to check acid penetrated through or not
Type of Screen: None
Comments: No sign of acid penetration

The testing herein is based upon accepted industry practice as well as the test method listed. Test results reported herein do not apply to samples other than those tested. neither accepts responsibility for nor makes claim as to the final use and purpose of the material. observes and maintains client confidentiality, and limits reproduction of this report, except in full, without prior approval of